

**HASIL PENGUJIAN**

Kode Sample : Lokal

Method : FELAST
Hasil Pengujian :Jenis Pengujian : Spectrometris
Mesin Uji : ARL 3460

UJI SPECTROMETER		
No	Unsur / Element	Nilai (%)
9	Vanadium (V)	0,004
10	Copper (Cu)	0,029
11	Wolfram/Tungsen (W)	0,003
12	Titanium (Ti)	0,003
13	Tin (Sn)	0,020
14	Aluminium (Al)	0,004
15	Plumbun/Lead (Pb)	0,0007
16	Antimony (Sb)	0,002
17	Niobium (Nb)	0,000
18	Zirconium (Zr)	0,000
19	Zinc (Zn)	0,001
20	Ferro/Iron (Fe)	98,584

Bandung, 09 September 2016
Ka. Jur. Teknik Pengecoran Logam,

 Dr. Beny Bandanadaja, ST., MT.
NIP. 197009302000031001
Keterangan :
- Unsur Fe Balance.